Cortadora de asfalto /
hormigén CA500

Caracteristicas
El chasis asegura cortes rectos a la vez
gue resiste deformaciones y vibraciones,
prolongando la vida Util de la maquina.
Disefiado ergonémicamente, manecillas
confortables y ajustables en altura.
Manivela para subir/bajar la profundidad
del corte de una manera facil. La proteccion
especialmente disefiada con bisagras, se
levanta hacia arriba, proporcionando una
sustitucion facil del disco. Su gran deposito
de agua proporciona un flujo y un volumen
6ptimos de agua al disco. Valvula de control
reguladora como parte estandar.

CARACTERISTICAS TECNICAS TECHNICAL SPECIFICATIONS

hiodeln kiode o W

Mabor LAntr Hands BX T30
Polencan Howee 13 Hp

Peso Ve 135Ky
Profundidad de corte max. Mar moeng depth 125 - 178 i
Tamana diseo | &/ 8 digea) Blade size faasal ) a Hads) @254 /& 400 - 530 i
Capacedad del deposifo del agua Weigh! WL

TECHNOFLEX ) idnEﬂ

fiwww.famceoecorp.com ;
B (P Teiori-F Aocan F9 {295 Lpageats 6ale) 6 S ol FI iogls o gl

(C) Faxiofl - FE49FSEP 1P Sl o paly ki alSSullly §av8)

) E-mail: info@famcocorp.com

Ck@famco_group




FAMCO

?"‘

WOUSTRINS TECHNOFLEX SN

http://www.technoflex.es/

Cortadora de Asfalto CA-500
Concrete Cutter CA-500

Manual de Instrucciones / Lista de Recambios
Instruction Manual / Spare Parts

MAQUINARIA PARA LA CONSTRUCCION Y OBRAS PUBLICAS
BUILDING AND PUBLIC WORKS MACHINERY

Clwww.famcocorp.com .
P TelioFl-F Acoan F9 (25 Lpagenta 83l3) g Sl slySy fy ) EnalS . flig

L) E-mail; info@famcocorp.com -
(") Fax ol - FEQ9ESEY 1P Sl ey Sl el g a8,

[} @famco_group



FAMCO
RO Jots LD

==

Este manual contiene informacion y procedimientos que son necesarios para utilizar
y mantener esta maquina. Para su propia seguridad y proteccion, por favor lea
cuidadosamente, entienda y observe todas las instrucciones de seguridad descritas
en este manual. LOS DATOS CONTENIDOS EN ESTE MANUAL SON CORRECTOS
EN EL MOMENTO DE SU EDICION. NO OBSTANTE EL FABRICANTE SE RESERVA
EL DERECHO DE MODIFICAR LAS CARACTERISTICAS, SIN PREVIO AVISO A
FAVOR DEL COMPROMISO DE MEJORA CONTINUA.

This manual provides information and procedures to safely operate and maintain this
machine. For your own safety and protection from injury, carefully read, understand
and observe the safety instructions described in this manual. THE INFORMATION
CONTAINED IN THIS MANUAL ARE CORRECT FROM THE MOMENT OF EDITING.
HOWEVER THE MANUFACTURER RESERVES THE RIGHT TO MODIFY THE
CHARACTERISTICS, WITHOUT PRIOR NOTICE |IN CONSIDERATION OF
CONTRACT COMMITMENT OF CONTINUOUS IMPROVEMENT.

Mantenga este manual 6 una copia de él con la maquina. Si se pierde 0
Ud. desea un ejemplar adicional haga el favor de comunicarse con
INDUSTRIAS TECHNOFLEX S.A. Esta maquina fue fabricada con la
seguridad del usuario en mente; sin embargo, situaciones peligrosas
pueden presentarse si la maquina es utilizada inapropiadamente. Siga
las instrucciones de utilizacion cuidadosamente. Si Ud. tiene preguntas
0 dudas acerca de la utilizacion o mantenimiento de este equipo, haga el
favor de comunicarse con INDUSTRIAS TECHNOFLEX S.A.

Keep this manual or a copy of it with the machine. If you lose this
manual or need an additional copy, please contact INDUSTRIAS
TECHNOFLEX S.A. This machine is built with user safety in mind,
however, it can present hazards if improperly operated and serviced.
Follow operating instructions carefully! If you have questions about
operating or servicing this equipment, please contact INDUSTRIAS
TECHNOFLEX S.A.

Fiwww.famcocorp.com "
i felaFl=F Acoan FQ gl pegento sale ) g Sl sl by b Fl el . fylas
LV E-mail: info&afamcocorp.com

r J Faxfl - FEA9ESEY ISy oyl Sl alBSu Ul a8
[z @famco_group



OPERATION FF'MC(D
Cieuojila

g
1.1  Safety Notes
This manual contains CAUTIONS and WARNINGS which must be followed to prevent the possibility

of improper service, damaged to the equipment, or personal injury. Read and follow all the
CAUTIONS and WARNINGS included in this instructions manual.

& WARNING: Warnings warn of conditions or practices which
could lead to personal injury.

1.2 Warning and Safety Instructions

Read All Instructions

& WARNING

Familiarity and proper training are required for the safe operation of this equipment! Equipment
operated or serviced improperly or by untrained personnel can be dangerous! Read all operating
instructions and the safety notes below. Familiarize yourself with the proper use of this equipment
before operating it.

Sound Specifications
The required sound specifications, called-for by the EC-Machine Regulations per Appendix 1,

Paragraph 1.7.4 f, are :
- Sound pressure level at the operator’s location Lpa=92 dB (A)
- Sound power level Ly,=105 dB (A)

The sound values were determined according to ISO 3744 for the sound power level ( Lya ) and,
alternately, ISO 6081 for the sound pressure level (Lpa) at the operator’s location.

The weighted effective value of acceleration, determined acording to 8662, Part 1, is, 3,5m/s°

The noise and vibration data were determined while the machine was cutting concrete at a depht of
30mm with the engine running at nominal speed.

Swww.famcocorp.com .

glofl=F A ovan P9 (2 pagentn g ale) g Sl slfp Pl e el . las
LV E-mail: info&afamcocorp.com
r Faxie¥l - FEAIESEP ISy oyl Sl alBSu Ul a8
[z @famco_group



FAMCO

u_.n.n.u.w_}...-..ulﬁ

""I

1.NEVER operate with the rammer for other
aplication that cutt concrete.

2.NEVER allow improperly trained people to
operate this equipment. People operating this
equipment must be familiar with the potential
risks and hazards associated with it.

3.NEVER touch engine or muffler while the
equipment is operating or inmediately after it
has been turned off. These areas get hot and
may be cause burns.

4.NO use accessories or attachtments, wich are
no recommended by INDUSTRIAS
TECHNOFLEX S.A. for this equipment.
Damage to equipment and/or injury to user
may result.

5.DO NOT touch any parts of the engine when it
is working or within short time after it stops, for
the temperature of these parts are very high
when it works. Satorage and transportation
after it is cooled is acceptable.

6. NEVER operate machine with the belt guard
missing. Exposed drive belt and pulleys create
potentially dangerous
hazards that can cause serious injuries.

7.NEVER leave machine running unattended.

8.NEVER run machine indoors or in an enclosed
area unless adequate ventilation, through such
items as exhaust fans or hoses, is provided.
Exhaust gas fram the engine contains
poisonous carbon monoxide gas; exposure to
carbon monoxide can cause los s of
consciousness and may lead to death.

9.ALWAYS keep hands, feet, and loose clothing
away fram moving parts of equipment.

10.Keep your work area clean and free of clutter.

11.Keep your work area well lit.

12.NEVER operate motor in areas exposed to
flammable or explosive liquids or gases! The

motor brushes spark during operating and
could ignite fumes.

13.DO NOT allow children or people other
than the operator to handle power cables,
extension cords or the equipment.

14.DO NOT allow children or people other
than the operator to handle power cables,
extension cords or the equipment.

15.D0O NOT allow non-essential personnel or
visitors in the work area.

16.Wear protective clothing when operating
equipment. Goggles or safety glasses will
protect against eye damage caused by
flying debris.

17.DO NOT force tool. Use the correct tool for
which it is designed.

18.NEVER allow untrained personnel to
operate or service the equipment.

19.Maintain tools with care. Keep vibrator unit
clean for better and safer performance.
Inspect motor cord periodically and if
damaged, have it repaired by an authorized
service facility.

20.NEVER use the motor with a defective
switch. If the switch does not turn the motor
"ON" or "OFF", have it repaired by an
authorized service facility before using the
motor.

21.Replace worn or damaged parts with
replacement parts designed and
recomended for use by INDUSTRIAS
TECHNOFLEX S.A.

22.Any servicing, other than that covered in
this  instruction ~manual, should be
performed by an authorized INDUSTRIAS
TECHNOFLEX S.A Service Representative.

23.NEVER operate the machine outside the
using are; operate the machine in
flammable environment is forbidden.

Save these instructions!

Swww.famcocorp.com .

igiefl=F & oo aa Fq (S ot asle) g bl sl By i s el o lgs
N E-mall; info@famcocorp.com

Faxmltl - FEIIESEY P Sl gl ol Ayl o

[z @famco_group



FAMCO

CONTENTS due to fatigue, illness or taking medicine.
B NEVER operate this equipment under the

1 RULES FOH sAFE OPERATION inﬂuence or dmgs or alcohol.

General Safety ........cccccneeeernmessnnriscrsasnrnraesenes 2-3 B NEVER use accessories or attachments,

Diamond Blade Safety..........c.cccumieemnivsnniinnncsnnnens 3 which are not recommended by our

Cutter Transportation Safety .........ccc.ceeeivccrcnrnnn. 3 company for this equipment. Damage to the

EMOrgencion.......usussssasmvsississsimis 4 equipment and/or injury to user may result.

Maintenance Safety ..........cccrmicinninnnes dh M The manufacturer does not assume
II OPERATION ' responsibility for any accident due to

INTOAUCHON “wuinisvissmsmcssassmsmsensiss svsuesssusm e 4 equipment modifications.

Determining the Right Machine ..........cccecrveerveennns 4 M Whenever necessary, replace nameplate,

Operating Principle ......... 4 operation and safety decals when they

Dellvery ChackS:..i..smmvssssssisissnsinisie e become difficult to read.

INStalling Blade ..o usiisissssisnmssisssns ssssbissiasssasis 5 B ALWAYS check the machine for loosenad

Type of CUttING .o aeeens 5 threads or bolts before starting.

Before Starting ......ccccveevenimeenecrecanniseesssncsenervnnens 5 B NEVER touch the hot exhaust manifold,

To St CUMING. coswcasmmmmimmsssmsinismmnmsssss 5 muffler or cylinder. Allow these parts to cool

Cutting cacniessnsannsaisins -6 before servicing engine or saw.

Belts & Pulleys ............. 6 B High Temperatures — Allow the engine to

Dry CUING c.ooeiiiicere et e cae e eeaneaens 6 cool before adding fuel or performing
I MAINTENANCE service and maintenance functions.

Troubleshooting .csiminsnnnnussnns 7-8 Contact with hot components can cause
IV LUBRICATION AND SERVICE ................ 9 serous bums.
V SPECIFICATION .......ccoomimieeineeennenias 9 B The engine section of this cutter requires
VI REPLACEMENT PARTS LIST ............... 10-13 an adequate free flow of cooling air.

I RULES FOR SAFE OPERATION

WARNING:

Failure to follow instructions in this manual may lead to
serious injury or even death! This equipment is to be
operated by trained and qualified personnel only! This
equipment is for industrial use only.

The following safety guidelines should always be used
when operating these Concrete Cutters:

GENERAL SAFETY

B DO NOT operate or service this equipment before
reading the entire manual.

B This equipment should not be operated by persons
under 18 years of age.

B NEVER operate this equipment without proper
protective clothing, shatterproof glasses, steel-toed
boots and other protective devices required by the job.

W NEVER operate this equipment when not feeling well

NEVER operate the cutter in any enclosed
or narrow area where free flow of the air is
restricted. If the air flow is restricted it will
cause serious damage to the saw or engine
and may cause injury to people. Remember
the cutter's engine gives off DEADLY
carbon monoxide gas.

ALWAYS refuel in a well-ventilated area,
away from sparks and open flames.
ALWAYS use extreme caution when
working with flammable liquids. When
refueling, stop the engine and allow it to
cool. DO NOT smoke around or near the
machine. Fire or explosion could result
from fuel vapors, or if fuel is spilled on a hot
engine.

NEVER operate the cutter in an explosive
atmosphere or near combustible materials.
An explosion or fire could result causing
severe bodily harm or even death.
Topping-off to the fuel filler port is
dangerous, as it tends to spill fuel.

v".

ﬁ-whw-famcncurp-cnm

) E-mail; info@famcocorp.com
-@ @famco_group

(P Teliorl-F Asaas F 9
(5) Faxe¥l - FE99FES P

(245 Lpanenin 3l3) g Sail 8181 ¥ gl ¢ gl



ﬁwhw-famcncurp.cnm {*TEE o
) E-mail: info@famcocorp.com
-@ @famco_group

NEVER use fuel as a cleaning agent.

ALWAYS read, understand, and follow procedures in

operator's Manual before attempting to operate

equipment.

B ALWAYS be sure to operator is familiar with proper

safety precautions and operating techniques before

using the cutter.

Stop the engine when leaving the cutter unattended.

Block the unit when leaving or when using on a slope.

Maintain this equipment in a safe operating condition

at all times.

B ALWAYS stop the engine before serving, adding fuel
and oil.

B NEVER Run engine without air filter. Severe engine
damage may occur.

B NEVER Run engine without air filter. Severe engine
damage may occur.

B ALWAYS service air cleaner frequently to prevent
carburetor malfunction.

B ALWAYS store equipment properly when it.is not
being used. Equipment should be stored in a clean,
dry location out of the reach of children.

B NEVER operate this cutter in areas that contain

combustible material or fumes. Fire and/or explosions

may result from errant sparks from the equipment.

WARNING:

B DO NOT operate this equipment uniess all guards and
safefy devices are attached and in place.

B Caution must be exercised while servicing this
equipment. Rotating and moving parts can cause
injury if contacted.

B Keep all inexperienced and unauthorized people away
from the equipment at all times.

B Unauthorized equipment modifications will void all
warranties.

DIAMOND BLADE SAFETY

M Use appropriate steel centered diamond blades
manufactured for use on concrete cutters.

B ALWAYS inspect diamond blades before each use.
The blade should exhibit no cracks, dings, or flaws in
the steel centered core and/or rim. Center (arbor) hole
must be undamaged and true.

B Examine blade flanges for damage, excessive wear

FAMCO

] = S L
and cleanliness before mounting blade.
Blade should fit snugly on the shaft and
against the inside/outside blade flanges.

B Ensure that the blade is marked with an
operating speed greater than the blade
shaft speed of the cutter.

B Only cut the material that is specified by
the diamond blade. Read the
specifications of the diamond blade to
ensure the proper tool has been matched
to the material being cut.

B ALWAYS keep blade guards in place.
Exposure of the diamond blade must not
exceed 180 degrees.

B Ensure that the diamond blade does not
come into contact with ground or surface
during transportation. DO NOT drop the
diamond blade on ground or surface.

M- The engine governor is designed to
permit maximum engine speed in a
no-load condition. Speeds that exceed
this limit may cause the diamond blade to
exceed the maximum safe allowable
speed.

B Ensure that the blade is mounted for
proper operating direction.

CUTTER TRANSPORTATION SAFETY

B Use the lifting bail and appropriate lifting
equipment to ensure the safe movement
of the cutter.

B DO NOT use the handle bars and/or front
pointer as lifting points.

B NEVER tow the saw behind a vehicle.

] Ensure‘ that both pointer bars are
positioned appropriately to minimize their
exposure during transportation.

B Safeguard against extreme cutter
attitudes relative to level. Engines tipped
to extreme angles may cause oil to
gravitate into the cylinder head making
the engine difficult to start.

B NEVER transport the cutter with the
blade mounted.

FAsoas F9 128 paguaiia aale) g Sl slSyf Pl Ee gl 4yl
(5) Faxe¥l - FE99FES P I S Ll oyl Cadi 8SSu0L o) ya)



B ALWAYS know ihe location of the noareos fro
extinguishar and firsd eid kit. Know the lpcation of tha
nearas! elephone. Also know the phone numbars of
the nearost ambulance, dochor and fire depariment.
This informadion will be invalsable in he case of an
BTHArERmCY,

MAINTEMAMCE SAFETY

B MEVER lubricats componants o allampl serdce an a
fuARIng maching.

B ALWAYS allow the machine a proper amount of fima
o coal balene aandeing,

B Heop tha machingry in runming concition,

B Fix damagse o the meching Immediately and abwvays
raplaca bioken parts.

W Disposs of harardous waste properdy. Exsmples of
potendiafly hezsrdous waste oo used motor ofl, fuad
and fuel fiars.

B DO NOT uss lood or plesic contanes o dspose of
hazardous waste.

11 OPERATION

Introduction/Determining the Right Machine

Congredulstions on your purchase of our Gutterd You've
mada an axcollen choica! Our Poor cutter has bean
gpecifically cesigned &8 the idenl maching lor he
professional contractor who & engaged in concrata and
asphalt lal sawing,

The machings wsed dor e phimary purpose of “fiaf®
eawing. This tvpe of ewaing i doscribed Be “al” bacaiss
the pavement 5 cut somewhere cloes 1o 8 horizonkial
plana, [ & the mosi common type of dismond biade
cutting.

Concrele cutlars in the indusiry ang avalable in a vanety
of types, ses and shylea, they mngs from manunl o soff
propedied in horsapower trom 7-72hp I is possiblo 1o cut
both concrale (green or cured, with of witheut rebar) of

FAMCO

CaRiiojasls

asphafl with a concrete cufter. Our MF12
utiitzed for jobs nequirng precsion culting
inchuding flioors, pavamants, walloweys, ramps
and othor Mat sawing applications.

Wou will find & cutter to it & wide vadety of job
applications,

Upon receipt of your maching, CAREFULLY
CHECK FOR ANY FREIGHT DAMAGE. Any
darnags should ba immadiately reporiad fo tha
carrer and & claim registared,

Oparating PrincipleDelivery Checke/
Installing Blade/Types of Cutling

Tha foliowing Instruclions wers complad io
provids you information on how to obtain long
and troubles tee use of the onil Perodic
maimanance of fhis unit is essantial. Asad tha
manisgl in s ety and iollow the nstnctions
carafully. Faillurs io do =0 may injuns younsed or
a8 bystandsr,

DELWVERY CHECKS

Immpdistaly upon teking delary of your new
aguipmant and balors putting it Inlo serdace:

B Fosd the handbook complaiely—t could
gave & preal desl of unnecessany soponse.

B FAead He engine manuel supplied.

B Check ihe penesl condtion of the
aquipmant-—has it been damaged during
Oalivary T

B Chack snging oil lawal.

B Chatk fual lawals

Recommend lubricants am detailed in e
CARE AMD MAINTEMAMNCE sacfion

v'l

@-whw.famcncurp-rnm

(P Teisarr-F Ao as 9 (25 Lppanin 6513 g Sl 1S ¥ EmglS L yligd

) E-mail; info@famcocorp.com
1P Sl sl Cuki S5 ga) 8

) Faxiotl - FEA9FESEY
ﬂ @famco_group



INSTALLING BLADE

1. Be cerain that the spark plug is disconnacied or saw

FAMCO

A Risd s D

onging, bo run. Opan the throlile approximalaly
ha¥ way and apply tha choke. Pull the starter
rope sharply, Whan the engine stars, open e

is unplugged, choke and adjust the throttls as necassary o
2. . Ramowe tha blade shafl nut, and taks off outsida blade koop i running. Allow the angine o warm up for
~ ghatt Range. A fewr frarailns balore placing i endar the load.

3. Clean off any foroign particles on the clamping
surfaces of flanges and on the mounling surface of the
blada.

4. Place the blade on the biade shatt, lining up the offsst
drive pin in the blade with the drive pin in the mounting
collar {if tho pin systom is availobls on the machina), If
your biads hns a direclional roialionsl armow, poslen
arrow for down cut {diamond te@ trailing lor down cut).

5, Raplace the oulside blade shafl flange on the blade
shafl. Drive pin on the insice collar must project
through the driva hole in the blede and into the outside
collar (¥ the pin systam is availabls on e machina).

8. Tighten the blade shaft nud securely against sbar
washer and outside flange, using wrench suppliad,

7. Reconnect the spark plug or (with switch i) plug in
the alectric supply card.

TYPES OF CUTTING
Cut speed depends antirely on waing the comect blade for
itha mekeral o be cub. Wet or dry, diamond bides of

varous specifications ane avalleble for cutling concrals or
eaphalt

if the angine doesn'l stan aber (3) pulis, cpen
choka sfighlly io prevent fooding Abways
ppamia the enging ot full throtbe when undar
load.

Hot Start = Open the valve unces e gas. iEnk
a4 tha way i 1t has baan shut off. Opan tha
throlhe approximatety hall way. Do not apply
the choka, Pull the starer rope sharply untl the
enging elérts, When the engine stars, adjusi
thia hrollhe, Awaye oparate the engine al full
throtila whan under losd,

MOTE: Thase slaring instructions wne gonaral
guideiinas only. Binca many anging opiions ars
avaiable, sorsult the Engine Marusl inchudad
with Bl wit for spocifie inatnuections.

Caullon — Gascline Engines = To improve
tha engine service |ife, allow the sngine io
Idle withoul load for (2) to (5) minutes
before shutidng i down. Wihen ihe king
period is up, use the stop switch located on

Before Starting/Cold StartHot Start/ the engine and tum It to stop. Closs the fusl
To Start Cutting walve under the gas tank. Engine flooding
cmn oocur i the valve s left cpan during
BEFORE STARTING
iransport
Usa cormct blade for cufing conditions.

Ensure arbors and flanges are clean and undamaged.
Mount bade and tighten sacuraly using smench
Whan wel cutting, check waler [ats for adequate flow,
Align poindar will cutted béade.

Poap e

Caulion - 381 unil up In &8n open ansa. Avold closs
proximity to struciures or other equipment. Faliune to
g0 80 may causs Inadvertent injury to opsrator of
other parsons in (e area,

Cold start — Open fhe fual valva Under the gas tank all the
way. Posiion the engine stop switch, located an the

TO START CUTTING

1. Siaft engine and lal angine warm up, Al
nﬂﬂrqhdurﬂatfulliﬂ'uﬂa.

2. Aligrh blede and cufler with cul I wet
cutting, opan walsr vake and tum walar
safaty switch an,

2 Lowar blads indo cuf siowly.

4. Cul as fst as biade will afiow, N biade
climbe out ol cul, meducs forward apeed or
depth of cut,

5 Lss only encugh side prassure on cutber
handias o follow cuitng e

e

@-whw.famcncurp-rnm

(P Teisarr-F Ao as 9 (25 Lppanin 6513 g Sl 1S ¥ EmglS L yligd

IP Sl ey Cabi 61850 UY wayse)

) E-mail; info@famcocorp.com

) Faxiotl - FEA9FESEY
ﬂ @famco_group



Cutting/Belts & Pulleys
CUTTING

Lower the blade inio concrets 1o requined depsh by turming
the it crank counterciockwiss. Ease the saw siowly

forsmrd. Slow lorward pressure  the saw bagins io stall.

Mote: For deaper cuts (4 inchea 02mm or movs), several
cuts should ba made in incrementsl sleps of 1-1/2 inch
{(38mm) to 2 Inches (5imm) until the desired depth s
riahad.

Push the saw steadly forwan using e front polnter as 8
guide. Exert enough forward pressure sc hat the
anginaimolor bagins to labor, but does not slow down, If
tha saw begina io siall, retard forwand mowement untl ful
RPM s resiorsd 1o #e blade. if saw stalls, miss the blada
out of he ol belore restaring. Avwold excessive alda
prassuns of hwisling of the blade in the cul.

BELTS & PULLEYS

HEVER MAKE ADJUSTMENTS TO V-BELTS AND
PULLEYS WHILE ENGIME IS5 RUNMING

1. Tha best tension for & v-belt drive is the iowest tension
at which the belts will not slip undar full load.

2. Taks up tension unlll the balis ane snug in the groowes,
Run the drive for about five (B) minuies to “seal™ the
beits. Tha imposa the paak load. If the belis siip,
fightan them until they no longer siip et peak load.
Moal new belts wil nesd addiional tensloning aftor
Siating.

3. Aemamber, oo much tension shortens belt and
bearing fife.

4. Check the balt tension frequentty during the first day of
opargtion. Check the bel lension peiodically

theraafier and maks any necessary adustments.
The two most common caussa of shesve

n

FAMCO

CaRisojasld

v'.

P 1

T Line up the sirssght adge along the outalda

tace of both pulleys shown in the drawing.
All pulleys have (2) ss! screwa In tha
bottom of their procvas. Sat screws requins
thraad locking lock tithe,

8. Misalignment will show up &8 & pap

bebwaan the pulley face and siraight edgs
Make sure there b cleamncs between
arbor pulley and saw base on both sidas,

DRY CUTTING

Hever operate any saw without safety
puanrds In place.

Do nol excesd maximum operating
Spabd asimbllahed for blade dbsmete:,
Do nod Torcs blede into material: ailow
biade o cut at fe own spaed.

Do not make long continuous cuts.
MNever dry cul for more than 30 seconds
&t & time. Allow blade o cool,

rmisglgnmant are: # Do not cut or grind with side of biade or
H) Tha angine drive ahafl and e blade shaft are nol cut a curve or radius. Do not cut dry
paraiel, with bisdes mecommandsd for wel
b} Tha pulleys ara not located proparty on tha shafis. cuiting.
8. To check alignment. use a siesl staighl edge. See = Do not operste saw with blade dlameter
Figure 1. larger than machine's capacity.
. | :
@vww famcacorp.com (P Teiori-FAcoaa FY (255 Lpananta 8313 S 8IS ¥ LS il
) E-mail: info@famcocorp.com

(5) Fax:e¥l - EEA9ESEP I S Ll oyl Cadi 8SSu0L o) ya)

-@ @famco_group



[IT MAINTAINENACE - TROUBLESHOOTING

PROBLEM
UNEVEN SEGMENT WEAR

f

SEGMENT CRACKS

SEGMENT LOSS

CRACKS IN CORE

LOSS OF TENSION

ﬁw“w-famcncnrp.cnm

) E-mail: info@famcocorp.com
@famco_group

CAUSE
e (In wet cutting) Insufficient water
(usually on one side of blade).
e Equipment defects also can cause
the segments t0 wear unevenly.
e Saw head is misaligned.

e Blade is too hard for material
being cut.

e Blade overheats because of lack of
coolant (water or air).

e Core is worn from undercutting.

e Defective collars/flanges set blade
out of alignment.

e Blade is too hard for material
being cut.

e Blade is cutting out of round,
causing a pounding motion,

e Improper blade tension.

e Blade flutters in cut as a result of
losing blade tension.

e Blade specification is too hard for
the material being cut.

e Core overheating.

e Core overheating as a result of
blade spinning on arbor.

e Core overheating from rubbing the
material being cut.

e Unequal pressure at blade clamping
collars/flanges.

@ Blade is too hard for the material
being cut.

(P Teier-r

Aoeaas F9q

{Z) Faxia¥l - FEAAESEY

FAMCO

R isojasld

v".

REMEDY
e Flush water system.

e Check flow to both sides of blade.
® Replace bad bearings, worn arbor
shaft or misalignment to spindle.

e Check alignment for squareness,
both vertically and horizontally, of
the saw blade.

e Use a blade with a softer
bond/matrix.

e (Wet Cutting) Check water lines.

o Make sure flow is adequate on
both sides of blade and there are
no blockages

e Use sufficient water to flush
out the cut.

e (Dry Cutting) Run blade free of
cut periodically to air cool.

e Clean collars/flanges or replace
if they are under recommended
diameter.

e Use proper blade specification
for material being cut.

e Replace worn bearings; realign
blade shaft or replace worn blade
mounting arbor.

e When ordering blades match
shaft speed of saw.

e Check spindle speed to ensure
blade is running at correct RPM.

* Avoid twisting or turning blade
in the cut.

e Tighten the blade shaft nut.

e Make sure blade is running at
proper speed and that drive pin
is functioning properly.

# Use a softer bond/matrix to
eliminate stress.

¢ Make certain blade RPM
is correct.

® Check water flow, distribution
and lines.

e Tighten the blade shaft nut.
Make certain the drive pin
is functioning.

e Properly align the saw to
square cut.

e Collars/flanges must be
identical in diameter and
the recommended size.

@ Use a softer bond/matrix to
reduce stress.

128 paguaiia aale) g Sl slSyf Pl Ee gl 4yl

IS gy s sl 025



FAMCO

J v'.h
[T MAINTAINENACE - TROUBLESHOOTING
PROBLEM CAUSE REMEDY
BLADE WOBBLES = Biads iz on a damaged or * Chack for bad bearings, bent shaft,
WO Baw, OF Worm modnting artor,
« Wom collar. » Chack collars®anges to make surs
I = Blade runs al an incormact speed. thay era claan . flat and of somaa
= Collarfenge demetars an nol diarmeiar,

BLADE WILL NOT CUT

-

icarhical,
# Bilada |& bant a5 & result of
dropning oF haisting.

* Eade ig oo hierd for metarial
baing ca,

= Eads has bacome dull,

& Blada doss not cut malarial

it was spacHied for,

UNDERCUTTING THE GORE = Abrishe wearing of the core

BLADE WORN OUT OF

ﬁwhw.famcncurp-rnm

fester than the segments.

= Collaraflanges are not proparty
tightanad, pearmitiing blads o
rotets or vineale on the shatt.

= CollarsManges ars wom or dirty
Blada is nol propady mourded.

= Shaft bearngs ans wom.

= Surges oocur because anging
i5 nat properly uned.

& Blads arbor hole (8 demaged
froem incarrecthy mounting
tha blada.

& Bondmatrx ks oo hard for

= matarial,

Biade 5l slipping, wearnng ona

= Bat engine ai proper FFK.

# Uga proper gize blade
colaraflangss.

& D0 MOT uss bart Blade
Ceminct Blada manufachurar.

= Salact proper Blade for matarinl
baing oul.

= Sharpan by cufling on softer
abrasive material 1o axpose
dismends. if continually
sharpaning, the blade Is too hard
for the material baing cut.

& Brapk-in on the mabedal bo be cul.
W it does not dress itself, sharpen
a8 you would a dull biads,

& Lisa waler io flush cul finas
generaled during cutiing
= Lise wear-mstardan coes.

= Make cotaln the bade B mounied
o the propéer shall dismeler, Tighten
tha shaft nut with a wrench to make
cariain that iha blads & secum,

= Claan collarafangas, make Sure
thay are nof wom.

Tighton o ral
= Mk s the pin hole slides over
dirive pin

* install new blade shaf boarings or
blade shafl. as reguind.

= Tune angine acconding ko
misnulachures’s manusal.

# If core s womn of arbor hole damaged,
DO NOT USE. Contact blade
manulaciurar,

& Rapince wom shaft or mounting
arbor bushing.

hualf of blace mons Shan offws » PAaxe codain that drive pin is
furctioning,
» Tiphien spindie nut.
(P Teliorl-F Asaas F 9

(245 Lpanenin 3l3) g Sail 8181 ¥ gl ¢ gl

) E-mail; info@famcocorp.com
1P Sl sl Cuki S5 ga) 8

) Faxiotl - FEA9FESEY
ﬁ @famco_group



IV LUBRICATION AND SERVICE

@ Checs oil levels, wiring, hosas (air, fual, water) snd

® PFepall of replace @&l wom o damaged
componants mmedaiaby,

@ Check drive balt lension, do nol over-ension.

@ Meks sure machine has full st of matchad balis,

@ Check bipdashafl, make sura arpor and Mreads
are not wom, damaged, of bant.

@ Biadeshalt bearings should ba tight, no free play
Sicke-to-aiha oF up and down.

# Grease blade shafl baarngs daidy,

@ Blade collars should ba chaan, fraa of nicks and
b, Mo dusmater waar and not out of round,

@ Drive pin nol excesaivaly worm or bant and free of
Qouges.

& All guards in place and sscirs.

@ Al fastenars tight and secura.

@ Air flbarfoll Mar [ydraulic or angina) clasn.

@ Fiush clean watar Sirowgh the pump and epeay tha
mssambly avery night. This prolongs the pump and
blada e

Lubricants:

Engina Cil  SAE 10W3A0

Ganerl Grease  #1 Lithium

@ Claan machine befors swrting  lubricaton
MmEINBnancs.

8 jnmgs maching B on solid, level ground balora
BiRAiNG Mainbenare.

@ During ubfcalion mantesancs INsum Sl
claaninais = chearved ai all tmas

# To avoid tha rick of aacidanis, use the corroot toal
fioe tha job and kesan ools chamn

# Tha draining of angine ol s best camad o whan
s odl i wares NOT hot,

@ Any spilled ol must ba claansd up immadiataty.

® LUiss only claan containars for oil and only GLEARM,
FRESH oils and grsese of commect gradke,

@ Confeminated WeterFuldsDisFilers Must Bae

ﬁwhw.famcncnrp.cnm

) E-mail: info@famcocorp.com
-@ @famco_group

(P Teliorl-F Asaas F 9
(5) Fax:e¥l - EEA9ESEP

FAMCO

] = Sl
V SEPECIFICATION
Matar
WO0B1  DieselKama 185 7.5kw output

WOSIE-Z  Petrol Honda GXI80  8.8kw output

Cparafion Masa:

WOM08-1  216kgs

WotdE-2  195kgs

Max. Cuiting Depth - ----.-.170mm (6.7in)
Binde i1 - <= =cnnvann 350-500 mm (14-20in)
Depth Adjustment - - <= <= -« Handie Rotaton
Orivireg = == == =2 = 2= == == =. Spmi-seif Propelled
Water Tank Capaclty -« <« csesasases anL

128 paguaiia aale) g Sl slSyf Pl Ee gl 4yl

IP Sl ey Cabi 61850 UY wayse)



I T

ﬁ-whw.famcncurp-rnm

) E-mail; info@famcocorp.com
ﬁ @famco_group

(P Teliorl-F Asaas F 9

) Faxiotl - FEA9FESEY

PARTS LIST 1

(245 Lpanenin 3l3) g Sail 8181 ¥ gl ¢ gl

IP Sl ey Cabi 61850 UY wayse)



ﬁwhw-famcncurp-cnm

) E-mail: info@famcocorp.com
-@ @famco_group

-

]
L]
1
]

(P Teliorl-F Asaas F 9

(5) Faxe¥l - FE99FES P

PARTS LIST 2

(245 Lpanenin 3l3) g Sail 8181 ¥ gl ¢ gl

IP Sl ey Cabi 61850 UY wayse)



FAMCO

-:..s.i.-.o_,_‘-_,!tm
Pos. | Cddigo / Code | Descripcion Description Cantidad / Qty

1 908001 | Tornillo M12x20 Bolt M12x20 2
2 908002 | Arandela muelle M12x20 Spring washer 12 2
3 908003 | Arandela profunda Deep washer 2
4 908004 | Goma rueda trasera Rubber wheel (rear) 2
5 908005 | Indicador Indicator 1
6 908006 | Cojinete y soporte Bearing & bracket 2
7 908007 | Arandela muelle 12 Spring washer 12 8
8 908008 | Tornillo M12 Bolt M12 8
9 908009 | Soporte ruedas Wheel rack module 1
10 908010| Tuerca 12 Nut 12 1
11 908011 | Arandela muelle 12 Spring washer 12 1
12 908012| Arandela 12 Washer 12 1
13 908013| Tornillo M12x120 Bolt M12x120 1
14 908014| Placa base Base assy 1
15 908015| Tuerca M12 Nut M12 4
16 908016 | Arandela muelle 12 Spring washer 12 4
17 908017 | Arandela Washer 12 4
18 908018| Tornillo M12 Bolt M12 4
19 908019| Goma rueda frontal Rubber wheel (front) 2
20 908020| Arandel profunda Deep washer 2
21 908021 | Arandela muelle 8 Spring washer 8 2
22 908022\ Tornillo M8x22 Bolt M8x22 2
23 908023 | Disco proteccion Blade guard 1
24 908024 | Arandela 10 Washer 10 1
25 908025| Tornillo M10 Bolt M10 1
26 908026 | Tuerca M10 Nut M10 1
27 908027 Arandela 10 Washer 10 1
28 908028| Tornillo Screw 1
29 908029| Tornillo M10x25 Bolt M10x25 1
30 908030| Arandela Washer 1
31 908031| Arandela muelle 10 Spring washer 10 1
32 908032| Polea Pulley 1
33 908033| Cojinete y soporte Bearing & bracket 2
34 908034 | Llave 8x38 Key 8x38 1
35 908035| Eje principal Principal axis 1
36 908036 | Pasador C6 Pin C6 1
37 908037 | Tuerca Nut M8 1
38 908038| Disco brida interno Blade flang (inner) 1
39 908039 | Pasador Pin 1
40 908040| Disco Blade 1
41 908041 | Disco brida externo Blade flang (out) 1
42 908042\ Tuerca Nut 1
43 908043| Llave Key 1
44 908044-1| Polea motor diesel Engine pulley for diesel 1
908044-2| Polea motor Honda Engine pulley for Honda 1
908044-3| Polea motor Robin Engine pulley for Robin 1
45 908045-1| Correa SPA-GB11544 Diesel | V-belt SPA-GB11544 diesel 1
908045-2| Correa SPA-GB11544 Gasolin | V-belt SPA-GB11544 petrol 1

46

15

i,

-f.;wmw.famcncnrp.cnm

L) E-mail: info@gfamcocorp.com

[z @famco_group

B el l=F Asoaa Fq

Faxie¥l - FES9F$EPY

gl pegento sale ) g Sl sl by b Fl el . fylas

P S o gl ks aldy Ul ga5)



FAMCO

I—l.m_’_-‘l_f.ltﬁ

Pos. | Cddigo / Code | Descripcion Description Cantidad / Qty
47 908047 | Placa base motor Base assy. for engine 1
48 908048\ Tornillo M10x30 Bolt M10x30 8
49 908049| Arandela muelle 10 Spring washer 10 8
50 908050| Arandela 10 Washer 10 8
51 908051 | Tuerca M12 Nut M12 3
52 908052| Arandela 12 Washer 12 1
53 908053 | Tornillo M12x45 Bolt M12x45 1
54 908054 | Puntero Pointer 1
55 908055\ Tornillo M12x110 Bolt M12x110 1
56 908056 | Tuerca Nut 1
57 908057 | Arandela 12 Washer 12 1
58 908058 | Rueda puntero Pointer wheel 1
59 908059 | Tuberia de plastico Plastic pipe 3
60 908060| Tuberia en “T” Tee pipe 1
61 908061 | Valvula grifo Cock 2
62 908062| Codo Elbow bend 1
63 908063 | Tuerca Nut 1
64 908064 | Tuerca Nut 1
65 908065| Codo Elbow 1
66 908066 | Deposito de agua Water tank 1
67 908067 | Cable accelerador Throttle cable 1
68 908068 | Maneta accelerador Throttle control 1
69 908069 | Empunadura manillar Handle bar grip 2
70 908070| Palanca Handle lever 2
71 908071 | Cubierta depdsito Tank cover 1
72 908072| Boca de inyeccion Injection mouth 1
73 908073\ Tornillo M10 Bolt M10 4
74 908074\ Tornillo M10 Bolt M10 4
75 908075]| Fijacion Knob 3
76 908076 Llave inglesa Wrench 1
77 908077\ Tornillo M8x30 Bolt M8x30 1
78 908078\ Arandela muelle 8 Spring washer 8 1
79 908079| Arandela 8 Washer 8 1
80 908080| Soporte Board plug 1
81 908081 | Soporte orientcion Orientation board 1
82 908082\ Arandela 10 Washer 10 2
83 908083| Arandela muelle 8 Spring washer 8 2
84 908084\ Tornillo M10 Bolt M10 2
85 908085| Arandela 8 Washer 8 1
86 908086 Arandela muelle 8 Spring washer 8 1
87 908087 | Tornillo M8x20 Bolt M8x20 1
88 908088 | Palanca elevacion Manual raise/lower assy. 1
89 908089 Tuerca Nut 1
90 908090\ Tornillo M6x10 Bolt M6x10 1
91 908091 | Tornillo Screw 1
92 908092| Cojinete y soporte Bearing & Bracket 1
93 908093| Tuerca M10 Nut M10 1
94 908094 | Soporte Bracket 1
95 908095

Ciwww . famcocorp.com

=5

.

L) E-mail: info@gfamcocorp.com

[z @famco_group

I8 TelwPl=FAoseaa F9q

Faxie¥l - FES9F$EPY

gl pegento sale ) g Sl sl by b Fl el . fylas

P S o gl ks aldy Ul ga5)



= @famco_group

FAMCO

v--

INDUSTRIAS TECHNOFLEX, S.A.

C/Josep Pujol, s/n. esq. Ctra. d’Ullastrell s/n

Apartado de correos, 43

E-08191 RUBI (Barcelona)-SPAIN

Tel. (+34) 93 588 53 37

Fax (+34) 93 697 37 54

e-mail: technoflex@ficosa.com

Internet: http://www.technoflex.es

@?‘;‘94 {‘(’fﬁ
~
o
To]
Al
o
o
o
©
©
<
o
N
ke
\Q
©)
Swww.famcocorp.com |
glofl=F A ovan P9 (25 pogent el g Sl el By b ¥ el S L ligs
I E-mail; info@famcocorp.com i

Faxmwefl - FEAIESEY I TP S o gy Zaly w Sty Ul g gy



	سی.pdf (p.1)
	کاتالوگ کاتر آسفالت بر تکنوفلکس.pdf (p.2-18)

